Fgrm)& 33;8"0‘59\

Parts & Service
Manual

1988 200-SERIES
B-CHASSIS

F2-09K401 220-4-spd
E2-13K501 222-5-spd
E2-17K501 227-5-spd

IdWheel Horse




LIST OF ILLUSTRATIONS 1

TITLE FIGURE NUMBER PAGE
Section 3

4 & 5 Speed TranSMISSION ..........coiiiiiiiiiiie ettt et e e e ee et e e e e e eeee e e e e s eeeseneeseeans 3-1 2
Section 5

Front Axle and Steering (MOWEr HANGEI) .........uveieiiiiiiiie et eeee e e eeee e e e e e e eeae s 5-1 4
Section 6

;Brake and ClIULCH LINKAGE .....ccviiiiiiiei ettt ettt e e e e e e aeteeeseeeesesneessesnsons 6-1 6
Section7

LNt =T o114 1=T o1 IR ) 3 TR 7-1 8
Section 8

Frame, Sheet Metal and COVEIS ...........oiiiiiieiie e e e e e et e e ee e e e e e e e e e 8-1 10

Frame, Sheet Metal and COVEIS .....cc..vviiiiiieeee et e et e eee e e e e e e e e oo 8-2 12
Section 9

Engine and Fuel and EXhaust SyStemMS ...........cocouiiiiiiiiiiiiicc e 9-1 14
Section 11

EIECHHCAl SYSIEM ..ottt e e e e e e e e e e e e e e e e e e 11-1/2 16-18-20
Section 13

WHREEIS @NA TS .....eeiiiiiiiiiie et e e e e e e e e e e e ee e e e e e eee e e e e oo 13-1 22
Section 14

CIUChEs aNd PUIIBYS ..........c.oiiiiiieie ettt et e et et e et e et e e e e seeeenenas 14-1 24

L O 7 1] (e o IO RO 14-2 26
Section 15

S€at ANG SUSPENSION .....oouiiiiiiiii ettt e e e e et e e e e eet e e et e e et e eeeeeeeaeeesaeens 15-1 28

DeCals, MISCEIANEOUS ........cocuviieiieiieeeie e e e e e e 15-2 30



SECTION 3 - TRANSMISSION

LUBRICANT

EP Lithium
grease, 30 oz.
(2 1/2 Ibs) 7
N3 UNIREX Special grease
between brgs. on input shaft,
between brgs. on output
shaft & cavity created

by casting & countershaft

No periodic req’d
0327

"' Wheel Horse

3 & 5-Speed Transmission



SECTION 3 - TRANSMISSION 3

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 3-1
3 & 5-SPEED TRANSMISSION

1 109920* Transmission - 5 - Speed Peerless Model 822 ..............ooveeooeeeeeieeeeeeeeeeeeeeeeeeennn 1
1 112470* Transmission - 4 - Speed Peerless Model 900 ...........coooeveceeeeeeeeeeeeesieieeeeseereeneeen 1
2 108793 Bracket - Rear Axle - 5 - Speed ONlY .......c..coceeuieiiiceiieceeceie et 2
2 107970 Bracket - Rear Axle RH - 4 - Speed ONlY ..........cccooueeuieiieeeeceeceeececce et 1
2 110295 Bracket - Rear Axle LH - 4 - Speed ONlY .........c..oouiieeiiieiiieee e 1
4 900036 Carriage Bolt 5/16-18 X 1 .....ciiiiiiieieiieese ettt sttt seeeee s 6
5 915112 ESIOK NUL 5/16-18 ....ooiiiiiiiieir ettt e e e e e e e 7
6 108792 Torque Strap 5-SPeed ONIY ......ccccuiiiiieiecee e e e eeeeereraeeean 1
6 113904 Torque Strap 4-SpPeed ONIY .......oeueeiiiieiiee e e e e e e e e e e e e s e e ene e 1
7 926720 S.T. Bolt 5/16-18 x 3/4 - (1) USed 0N 4-SPEed .........coueeiueieviieieciieeeeeeeeeeeeeeeeee e 2
8 908025 BOIt 5/16-18 X 2 1/2 ..ottt ee e e ee e e eeeeeas 4
9 920008 WAESHEE 5/16 SAE ...ttt ettt e e eeaeeeeee e 8
10 915112 Eslok Nut 5/16-18 - (5) Used 0N 4-SPeed .........ccceevuiiiiviuiiiiee e 4
11 108421 Axle Spacer LH 5-Speed ONIY ........ccceiiieiiieieeeectiece et e ee e 1
11 110201 Axle Spacer LH 3-Speed ONIY ........coueoiioiieiiceect e e s ean 1
12 108420 Axle Spacer RH 5-Speed ONIY ........ccouiiiiiiiiiiecceie ettt e e eereesaeeeaa e 4
13 920082 Lockwasher 5/16 - (2) Used On 4-SPEed ..........cccceeueecuiiveeriecieceeeeeeeeeeee e 4
14 108758 KINOD ettt et et e e e e anes 1
15 109638 ShIft RO ... ettt et e e e e 1
16 908040 BOIt 3/8-16 X 2 1/2 - 5-SPEA ONIY ....oviiieicieceee et 1
16 908038 BOlt 3/8-16 X 2 - 4-SPEEA ONIY ....ooeiiiiiiie ettt eeee e s e e s eaees 1
17 915113 ESIOK NUL B/8-16 ...ttt e et e e e ee e e eeaens 1
18 114517 Shift Lever - Lower 5-Speed ONlY ........c..couuiiiuiiiiiieiiceie et 1
18 110192 Shift Lever - Lower 4-Speed ONlY ........cccoeiuiiiiiiiiiiiece e 1
19 908153 Bolt 1/4-28 X 7/8 - 5-Speed ONIY .......ooviuiiiiiiiieciiece et 1
20 104869 SPECIAI WASKET ...ttt e e e e e eaeeneeeaens 1
21 920081 LOCKWASNET 1/4 ... ettt e e e e 1
22 108396 Brake Stop Bar 5-Speed ONlY ........cccoiiuieiiiieiecie ettt 1
22 110163 Brake Stop Bar 4-Speed ONIY ......ccueiiveiieie et e e eeeee e 1
23 926697 Swage Form Bolt 5.16-18 x 1 - (1) Used 0n 4-Speed .........coeeeveeeeeeeeeeeeeeeeeeeeeaen, 2
24 110798 Torque Strap RH 5-Speed ONIY ......ccoieiiiiiiiiiiie e 1
24 110190 Torque Strap RH 4-Speed ONY .......coocciiiiiiieceiieceee et 1
25 110797 Torque Strap LH 5-Speed ONlY ......cccoiiiiiiiiiiicceic e ae e 1
26 900037 Carriage Bolt 5/16-18 X 3/4 ...cccveeeeiiieeceeee ettt e et e e e e e e e 3
27 110296 Torque Strap LH 4-Speed ONY ......cocouviiiiiiiiieicie et e e e reaaaaaa 1
28 920081 Lockwasher 1/4 - 4-Speed ONY ........cccoviiiiiieiiiiie e 1
29 926673 S.T. Swage Screw 1/4-20 x 3/4 - 4-Speed ONIY .........cceevieeieeeeeeeeeeeeeeeeeeeeeee e 1
30 920007 SAE Washer 1/4 - 4-Speed ONIY ........ccoeiuiiiiieceeee e 1

* Order Replacement Parts or Complete Assembly through manufacturer’s distribution system, using model/spec.
number shown.

WHEEL HORSE Part Number is listed for cross-reference purposes only; item is not available through WHEEL
HORSE.



SECTION 5 - FRONT AXLE AND STEERING

D3

CHASIS LUBRICANT
Nr. 2 Multi-Purpose 9 /

Lithium Grease \ g @on,)/
Service Interval 25 Hrs. N \\4}@

0536

Figure 5-1 Front Axle and Steering (Mower Hanger)



SECTION 5 - FRONT AXLE AND STEERING 5

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 5-1
FRONT AXLE AND STEERING (MOWER HANGER)
1 106199 AXIE = FIONT ..ottt e 1
2 1030 Grease FittiNg ......oo.ueiiiiieiii e et e e e e e 3
3 1481 Grease FitliNgG ......c.eiiiiiiie e e e e e e e e e 1
5 108910 Plate - FrONt AXIE ... et 1
6 113818 Front Spindle AsSy RH .........coiiiiiiieiee e 1
7 113819 Front Spindle AsSy LH ..o 1
9 109733 SUPPOI .o e et e e e e et et e e et et et e e eae e s 1
10 6397 BUSKING ..o et 1
11 915663 ELS.INULB/B-16 ...ttt 2
12 908034 BOIE B/8-16 X 1 .. s e e e e et e et enaans 2
13 112698 Lower Steering Shaft ASSY .........cccccuviueieeeeceeeeeeeeeeeee e [N 1
14 5210 Shim Washer .015 .......ooiiiii et e e X
15 1278 Shim WaSher .050 .........coiiiiiiiiiie ittt e e e e e eee s X
16 932035 Cotter PiN B/16 X 1 1/4 ..ot 1
17 1773 Ball JOINT ASSY ...t 1
19 915002 ESIOK NUL B/8-24 ... e et eea e 4
20 111361 SUPPOIE = FTONE AXIE ...eeiiieieiiiieiiee e e eee e e v eeeeaa e 1
21 114949 Front HANGEr (MOWEN) ......ooiiiiiiieeie ettt ee e 1
22 104822 Retaining RiNG 3/4 ... 3
23 106311 Upper Steering SNaft ASSY ..cccicuuiiiiiie et ere e e e 1
24 909848 CUp Pt Set SCrew 1/4-20 X T/4 ...oooiieeeeeeeeeee et re e 1
25 1085 Shaft COMAr .......ooiiiiii e et e e 1
26 109189 BUSRING oo ettt e 1
27 106055 Steering Wheel 222-5, 2204 ...........coooiiiiieeieceeeeeeee e 1
102715 Steering Wheel 227-5 ........c..ooiiiiiiioiee et 1
29 933221 SPIr0l PiN 174 X 2 oot 1
30 113444 L0711 = PSR OPR U RRSR 1
31 109262 SPECIAI WASNET ... et neae s X
32 7896 BOWEA WASKET ....ooiiiiiiee e ettt e e e e e e e e eeeaaa 1
39 108230 TIE ROG ...ttt s e et e et e e 1
42 5943 SPECET .. ettt et et e et 2
43 932017 Cotter Pin 1/8 X 1 .ottt e e ee e e 2
44 920242 SPECIAI WASKET ...ttt et eee e e e e 2
45 112477 ROG et 1
46 101851 KNOD o et e 1
47 933156 ROIL PN ottt e e e e e e 1
48 908035 BOM B/8-16 X T 1/4 ..ot e e e e 2
49 109779 JAM NUE B/8-16 ..ottt et e e e 3
50 1278 WSRO ..ot e e eee e 2
53 111646 G RING Lottt et 1
54 106950 BUSHING ..o et 1
55 920219 SPECIAI WASNEK ...t eee et e e e 1
56 108226 BRI et e e e aaaaan 1



SECTION 6 - BRAKE AND CLUTCH LINKAGE

ADJUSTMENT PHOTOS, SECTION 18 spring side of nut

ADJUSTMENT -
2 3/4 in., welded washer w4x36 } )

24’ @@ ] ‘
o
\/ A
1

//

ADJUSTMENT »
Release clutch (Depress

Pedal), adjust 1/16 in. from belt

/
\ ) 1/ ¢
@ / S~
R
ADJUSTMENT Ay )

=@

——Adjust for smooth clutch

engagement without belt slippage

/// Lu /1-
1/8 in. gap from belt / ) ﬁjq‘
. 2 5
3/8 in. gap from belt ) . 5

= Wheel Horse

Figure 6-1 Brake and Clutch Linkage



SECTION 6 - BRAKE AND CLUTCH LINKAGE 7

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 6-1
BRAKE AND CLUTCH LINKAGE

1 108602 Pedal - Brake .....coceeeiie e e e e e 1
2 110621 Pedal - CIULCN ...t e e e e e e e e e 1
3 920260 SPBCIAI WASHET ...ttt e e e e e e e 2
4 108279 Shaft - PEAAI .......eiieeieee et 1
5 106585 BIOCK PIVOL ...ttt et e e e e e e e e e e eeeaeeeeans 6
6 900041 Carriage Bolt 5/16-18 X 1 3/4 ...oocieieeeeeee e e e e 4
7 920215 SPECIAl WASKET ... e e e oo 2
8 108797 Brake ROd 5-Speed ONly .........cocirieiiiiieccieceeeeeee et eee e 1
8 110637 Brake RO 4-Speed ONlY ........oovieiiiiiieiic e ee e e e eeee e 1
9 920008 WESHEE 5/16 ...ttt e e e e et ee e e e eneseraee s 1
11 103628 SPIING et e e et e e e e e eeeeeaareen 1
12 106304 TAIBE AP et ettt et e e e e e e e e e e ee e eete e e e 1
13 106203 SPACET - IAIBF AM ...ttt ettt e e e eer e 1
14 915112 ESIOK NUE B/16-18 ...ttt e e e e e e e eeaaens 5
15 102809 FIANGE LOCKNUL B/8-16 .......oiiiiiiiieiieecteee et e eeee e e e e e e eee e e 2
16 6533 CIULCR SPIING ...ttt e e e e e e eee s 1
17 8205 V7 IAIBE PUNBY ..ottt e e e e e e eeeeiees e 1
18 103408 Belt GUIdE - Flat IdIEr .........cociiiiie e 1
19 108923 BROG et ettt ettt e ettt e e et eeeaeeeann 1
20 908039 BOIB/B-18 X 2 1/4 ..ot e e e e e e e e e e 1
21 920008 WaAESNEE 5/16 SAE ...ttt e e e ee e e e e eeeeeene e e 4
22 106202 RO = CIULCN .ot ee e e e eaeeeens 1
23 920249 SPECIAl WASHET ...t e e e 1
24 932016 COtEr PiN 1/8 X B/4 ...ttt ettt et e et e e e eae e eee e 3
25 932025 COtter PiN 5/32 X 1 ..ottt ettt e et et e e e e eeaeeeae e e 2
26 104525 SPACET = Flat IAIEF ....ooeiiceeeeeeee e e e e 1
27 900066 Carriage Bolt 3/8-168 X 1 3/4 ...c.oouiiiiie ettt e e 1
28 102809 FIange LOCKNUL 3/8-16 .......cccuuiiiieiitieiie ettt sttt e e e e s eenaneeeaan 1
29 108511 Belt GUIAE - “V7 TAIBT ...t 1
31 9475 SPACET = CIUICN B ....coeiieiiieciii et e e et e e e ee s e e 1
32 Mwss21 FIAt 1A1EF PUNBY ....cooeneiieee e et e e e e e e e 1
33 106382 Bar = CIULCR ..o e e eee e e e e e e eenan s 1
34 900064 Carriage Bolt 3/8-16 X 1 1/4 ..ocooeiieecee et ee e 1
35 915113 ESIOK NUE B/8-16 ...ttt e e ee e 1
36 920038 WaESHEr 5/16 U.S. ...t e e e e e e 2
37 920039 WaESHEr 3/8 U.S. ...ttt e e e e e ree e e s teeae e 3
38 106300 Parking Brake LEVET .......ccooiuiiiiiiiiie et e e e e eea e e eeee e 1
39 101765 FIange BUSHING ......cccuoiiiiiiiiiiiee et 1
40 102025 Spacer - Parking Brake ........c.coouieiiuiiiiiiec e 1
41 102809 FIange LOCKNUL B/8-16 ........ccccoiiiiiiieiie ettt e e e ereea e e 1
42 6820 G et e bt e e et e e e et et e e et e ereeaee e ereeanes 1
43 908038 BOIt B/8-16 X 2 .ottt e e e eaea s 1
44 920009 WAESNET 3/8 SAE ...ttt ettt e e e e eeae e 2
45 107788 SPIING ettt ettt e e e e aans 1
46 2844 SPECIAI WASNET ......oooiiiieiiiiiee et 1
47 6739 TPUNNIOMN Lo e ettt e et e e et e e et e e et e e ee e e e s vaeeeeeasanes 1
48 7602 SPIING et e et e e e e e e anans 1
49 932008 COtter PN 3/32 X B/4 ...ttt et e 2
50 920155 Internal TOOth LOCKWASSEI 5/16 ......ccueieiuiiiieiiieee ettt eeaeen e 1



SECTION 7 - ATTACHMENT LIFT

0722

" Wheel Horse

Figure 7-1 Attachment Lift



SECTION 7 - ATTACHMENT LIFT , 9

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 7-1
ATTACHMENT LIFT
1 109170 LIE LBVEE oottt e et e ae e e e e e e 1
2 6542 G ettt ettt ettt et e et et e et r s erer et ee e e e 1
3 105316 RO CAP ..ttt ee e e e e e e 1
4 933148 SPIFOL PN 178 X 1/2 .ot e et e 1
5 8130 SPRNG RELAINET .....ooiiiiiiiieiicc et e e e e e e e e 1
6 3624 SPIING ettt ettt ettt e e eee e eer e ns 1
7 109177 Bracket ... e 1
8 908017 BOIt 5/16-18 X 3/4 ...ttt ettt et ee e e s 2
9 915112 ESIOK NUE 5/16-18 ...ttt e e e 6
10 104822 Retaining RING ..ottt 1
11 900062 Carriage Bolt 3/8-16 X 3/4 ........c.ooiiieiiieeeeeeee ettt 2
12 915113 ESIOK NUL 3/8-16 ...ttt et ee e e e e e eeaea s 2
13 109336 LITt BOG ..ttt e e e et e e eee e enereerean 1
14 920011 WASHEI 1/2 SAE ..ot e e e e e 3
15 932017 COtEr PN 1/8 X 1 .ttt ettt e e e e e en e e 3
16 109333 Lift SRAt <.ttt 1
17 106288 CHAMP et e e et e et e et e et e e e e eee e e e e e enseans 2
18 920039 WAESHEE 3/8 U.S. ... .ottt e e e e e e eeee s 2
4

19 900036 Carriage Bolt 5/16-18 X 5/8 ....ccouvieiuiieeieeeeeee et e e e



10

SECTION 8 - FRAME, SHEET METAL AND COVERS

0881

' % Wheel Horse

Figure 8-1 Frame, Sheet Metal and Covers



SECTION 8 - FRAME, SHEET METAL AND COVERS 11

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 8-1
FRAME, SHEET METAL AND COVERS
1 113458 [ (oo o OSSR 1
2 106825 Hood Latch Assy (109236 Handle 109237 Latch) ............cc.covvuveuvieeeeeceeeeeeeenennn 2
3 923785 POP RIVEL - 1/8 Dia. X 1294 ......vveeiiiiieieeeeeee e e e e e e e e e e e e eeee e e e e e enaes 4
4 112472 Console 252-H ...........ccccvvvniinnne. PP UPPTOPUTIRNE 1
112704 CONSO0IE 257-H ..ot e e et e s e e e seeeeeaieeeeeeeeeaa 1
5 926694 S.T. BOIE B/1B-18 X 5/8 ...ttt e et e e e e e e e eeeseeeneeeaans 3
6 105797 YE" RING ittt ettt e et ettt e et e et e et e et e et e eeeeeeeaeeereeaans 2
7 108458 ROA = PIVOL ..ttt ee e e e e e e e e e ee e e e e e aer e e e eesee e 1
8 108243 RO = PIVOt STOP ...ttt et e et e e e e e s etee e e entae s 1
9 5466 SPEEA NUL ...ttt e e e e e e e e e et e e e eeeeaeeaaneeereeraaas 2
10 112695 Bracket - HOOA PIVOL ........oiiiiiiiiic i et e e e e e e e e e eeee s 1
11 900038 Carriage Bolt 5/16-18 X 1 ..o.uiei ittt e e e e e e e eeeeeeeeeeeeanes 2
12 915112 ESIOK NUE 5/16-18 ..ot ie ettt e e et e e s ee e e e seeaeaaeas 2
13 915661 E.S. INUL 1/4-20 ..ottt e e e e e e e e ree e eaaanes 4
14 920007 WASHEE 1/4 SAE ...t e e et e e e e e e e e seneaeaeeann 4
15 109146 Bracket - Grille PIVOt LH .........ooooiiiiiiii e e e e e e eeeee e 1
16 900015 Carriage Bolt 1/4-20 X 3/4 ...oooeeeeeeeeeee et r et e 3
16 900016 Carriage Bolt 1/4-20 X 1 ..ottt e e e e e e 1
17 109145 Bracket - Grille Pivot RH ........c.ooiiiiiiiiccceeeee e e e e e e e e 1
19 923784 Pop RIVEt - 1/8 DI X 1232 ....oeiieiiieeeeeeee et e e s a e e e e e e e 4
20 112506 Braket 257-H ... et e e e et e e e raaas 1
21 920150 Internal Tooth LOCKWASNEr 257-H .........ccoiieeiiie e eeee e e eeeee e e e e e e 4
22 9107622 Screw Nr. 6-32 X 3/8 BIACK 257-H .......ooiiiiiieiieceeeeeeeeeeeee e et eeee e eeeer e e e e ee e 4
23 915960 Nut Nr. 6-32 .............. e reeeNeeesaaattrreanettteeatannnnteertieirennns s ter e errrran .ttt eenannnansrren 4



SECTION 8 - FRAME, SHEET METAL AND COVERS

12

0882

‘

Figure 8-2 Frame, Sheet Metal and Covers




SECTION 8 - FRAME, SHEET METAL AND COVERS 13
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 8-2
FRAME, SHEET METAL AND COVERS
1 113871 FraME ettt e r e e e e e aaaas 1
2 900037 Carriage Bolt 5/16-18 X 3/4 .....ooiiiiiieiieee et 7
3 915662 ElaStic NUL 5/168-18 ...t e e e ene s 7
4 110516 FOOIIESt RH ...ttt e e e e e e e et e e e e e e s e eeeaeeeaaaaens 1
5 110515 FOOIESE LH .ottt e e e et e e e e e e e e e e e e e e e eaaaee s 1
6 915662 E.S. INUES/TB-18 ..ottt et e e e e e et e e e e e e e e e aeaeneas 7
7 900037 Carriage Bolt 5/16-18 X 3/4 ....oooviiiiieie e e e e e 8
8 518211 RUDDEI BUMPET ...t e e e e e e e e e s 2
9 112703 HITCR = DIAWDAT .....e et er e e e e e e e aaan 1
10 915662 E.S. NUE B/TB-18 ...t e e e e e ae e e e aaaenn 6
11 900037 Carriage Bolt 5/16-18 X /4 ....ccooeeeet ettt e e et ee e e e e e eaeeaaees 1
12 112748 SUPPOIT = SEAL ..o 1
13 900036 Carriage Bolt 5/16-18 X 5/8 ......ccooneeeeeieeeteeeeeee ettt e e e e e e e e e e e eeeaees 4
15 110180 Footrest Pad 220-4, 222-5 ..........cccoooiiiiiiiiiie oot an 2
114842 Footrest Rubber Pad RH 227-5 ............ooooiiiiiiiiiiiii e eeee s 1
114841 Footrest Rubber Pad LH 227-5 ..........coooiiiiiiiiiiie e 1
16 114691 HOOASTANG ...t e e e e e e e e eeeaan 1
17 926694 S.T.SCrEW 5/168-18 X 5/8 ..ottt e e e e e e e e eae e 4
18 113368 HOOASTANA PIALE ..eveneiieiiiiiieeeee e e ee e e e e e e e e e e aeeeeeeeeaees 1
19 107069 SPEEA NUL 1/4-20 ... e e e e e e e e e e e e e aen 4
26 108547 REFIECION = REAT ..ooiiiiiiiiiiiieiee ettt e e e e e e e e e e et e e aeeaeaaeeaeeaees 2
28 109193 Pop Rivet 3/16 x .570 Aluminium (Production) ............cccoceevveeeeee e, 4
910808 Screw = 10-32 X 5/8 (OPtioNal) ...ceeeccieeeeeeeeeieeee e 4
29 920079 Lockwasher = 10 (Optional) ......coeueiieiieiiiiiiii e e e e e 4
30 915551 NUt = 10-32 (OPtioNal) .o.cooeeeiiiiieee e e e s e e e eeaeeneees 4
31 2844 SPECIAl WASREI ...coiieeeeeiei e 2
32 908017 BOI B/16-18 X B/4 .ottt e et e e e e e e e e e e e e n e e e e e e e e e s 3
33 114288 SAL Plate ..ceiiiiiiiie e 1
35 915111 JaM NUL 1/4-20 oot 4
36 920007 WAShEI 174 SAE ... et e e an 4
37 910837 Pan HD. SCreW 1/4-20 X 5/8 .....cooooveeeeiiiieeeieeee et e e e et enaaeeas 8
38 112471 L= o LT OO 1
40 908016 BOIt 5/16-18 X 5/8 ...ttt 2
41 920008 WaAShEr 5/16 SAE ...t e e 5
42 113027 Front FENAEr PIAe ..........uviiiiiiiiiii e e 1
43 110511 FENAEN BIracCKeL .......eee e e et e e 1
44 926671 S.T.BOM 17420 X 1/2 ..ot ra e e 1
46 920081 LOCKWASNET /4 ..ooeeiiiiiiiieieeeeeee ettt e e e e e e e e e e e e n e e s 4
47 111739 SWILCR BIaCKE! ..uvveiiiiieeeee et e e et e e e e e e e e e e e e e e e e eeeeeeaaeaees 1
48 900038 Carriage Bolt 5/16-18 X 1 ....euiiiiiiii ittt r e e e e 1



14

SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS

v Wheel Horse

0995

Figure 9-1 Engine, Fuel & Exhaust Systems




SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS 15
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 9-1
ENGINE, FUEL &£ EXHAUST SYSTEMS
1 114135 Engine - 9 HP - Kawasaki, model FC-290 V ...........ouiiiiiiiiiiiiie e, X
114126 Engine - 12.5 HP - Kawasaki Model FB460 V ...........coeiiiiiiiiiiieiiieceeeececececceeee, X
113487 Engine - 17 HP - Kawasaki Model FC540 V .......ooviiiiiiiiicceiiecceeceeeeeeeeceeee e X
2 910792 SCIEW = 10-24 X 1/2 ..ot sea e e e s 2
3 110684 Choke/Throttle Control ..........cc.uuiiiiiiiiiiicee e e e 1
4 915740 NUE = 10-24 L. e e et e e e era e e s s e saeee e ennaneeee s 2
5 108917 1 (g T ] « TR X
6 113867 Gasoling GAUGE CaAp .....ccviiiiiiiiiiiiie e e e e e e e e e e e e e e e aa e e e e e e e e e e aaaanas 1
7 108898 [ (o T=I 03 F- o 1 o TSRS 2
8 104048 FUBL VAIVE et 1
9 104047 BUSHING ..cooeiiiiiiieeee e He et ereb et e eee et rraateti———— 1
10 114572 Fuel Hose 54 in. (137.2 CM) ..cenieiiiiiiieii e e e e e e e 1
11 114622 LT =Y B =T PRSPPI 1
12 KW10256 MUFFIEr 220-4 (FC-290 V) ...coiiiiiiiiieetteee ettt et e et a e e e e s e s reae s s se s e n 1
KW10255 Muffler 222-5 (Kawasaki = 49069-2180-9Y) ......ccceviiiiiiiiieiiriiiiiene e eeriirene s 1
13  KW10691 Special Bolt 222-5 (Kawasaki = 92002-2521) ........................................................ 2
14 KW10033 Bolt 8 x 12 222-5 (Kawasaki = 130G0812) ......cceeeeviiiiiiiiiiiiiiiiiccececee e e e e e ee e 1
15 KW10289 Gasket 222-5 (Kawasaki = 11009-2527) .......cevvviriiieeeeieeeeeeecciiee e e e e e e ervnreeeeseeee s 1
16 112475 MUFFIEE 2275 ..o et e e e e ee e e e e e e e ettt e e e e e eereeaetrnnnaaeaeens 1
17 920082 LOCKWASNEE 5/16 257-H .....eeiiee e e e e eeeeees 2
18 112190 NUE M BX1.25 257-H ..ottt e e e e e e e e e e e 2
19 113114 BOolt MBX1.25 X 15 257-H ..ot s 2
20 KW10250 Gasket 257-H (Kawasaki = 11009-2515A) ...ccccceviiiiinriiiiiriiiireireereeecniireees e e 1
21 KW10035 Bolt 8x45 (Kawasaki = 130G0845) 4



16 ’ SECTION 11 - ELECTRICAL SYSTEM

47
=/ \
__/\l

ENGINE

% Wheel Horse

Figure 11-1 Electrical System



SECTION 11 - ELECTRICAL SYSTEM 17
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 11-1
ELECTRICAL SYSTEM
1 104962 BAMery = 24 @MP NOUF .......veeieececeeeeeeeeeeeee et eeeee e ee e 1
2 112963 Wiring Harness 220-4 ..........cccccocceveeie e, et a e e aaaaaaaas 1
112964 Wiring Harness 222-5 ...........ccccococe e e ————————— 1
112709 WirnG HarN@Ss 227-5 ......oooiuiiiiiie e e e ee e 1
3 106948 Battery Tray ... 1
4 109547 HOOK e ettt et e e e et e et e e aeeeeeeneen 2
5 113010 Battery ANGIE ..o e et are e 1
6 111076 Wire (14" Battery t0 GroUNd) .........ceceevuiiiiieiiee e eeaeea s 1
7 111077 Wire (23"’ Solenoid to Battery) .........ccocceeviueiiieiiicieeecee e 1
8 114720 Drain TUDE ...c.oiiiiiiie ettt e e e e 1
9 908003 BOIt 1/4-20 X B[4 ... e 2
10 920007 WESNEI 1/4 SAE .......oiiiiiii e et e ee e en 6
11 915111 NUL 174-20 ..ot e et e e e e aeaes 7
12 920081 LOCKWASNEE 1/4 ...t ee e 1
14 111739 Brake SWitch Bracket .........c.coouiiiiiiiiiiiie e 1
15 110853 Hourmeter (Includes 108768 clamp,
915538 Nr. 10-24 Nut & 920120 Ext. Tooth Lockwasher) ...........cccoeeouveeiveevneenennnnn. 1
18 114240 S8at SWItCN ... e 1
22 111215 Ignition Switch (includes items 31 & 32) ......cocviiiieiieieiece e 1
23 111220 Ignition Key (St 0f 2) .......oiiiii e 1
111214 Padded Ignition Key (Set 0f 2) .......ccoiieiiieeiieeeieeeeeee e 1
24 102138 Light Switch (includes items 33 & 34) ......cccuiiuiiiieee e 1
25 920262 SPECIAI WASKHET ...ttt e e et e e e eee e et e e s seeeeans 1
26 920259 SPECIAI WASNET ...ttt e e e eee e 1
27 100571 CaADIE THE ...ttt ee s 1
28 109553 Battery Terminal COVEN ...........oiiiiiiiiieii et 2
31 101884 SWICH INUL L.ttt et 1
32 920160 Internal TOOth LOCKWASKET ........c.oeiuiiiiiiiciie ettt e 1
38 920122 External Tooth LOCKWASHEr 1/4 ........ccoeouiiiiiceieeeeeeeee e 1
39 915234 HEX JaM NUE 1/4-20 ...ttt et e e e 1
41 105302 5-Terminal Connector (part of iteM 2) .........ccueeiiiiiiiiiiccece e, 1
43 109355 15 .@MP ATO FUSE .ot e e e e e e e eaee s 1
109102 25 @MP ATO FUSE ..oiieiiee ettt e e e e e e e e e eeeee e 1
46 111498 Connector Body (part of ifeM 2) ........ccveieiiieiiceceecece e 2
47 109357 2-Terminal Connector (part Of IEMS 2) .......c..eeviiiuiiiiiiiie e eeeeeeeee 1
49 13133 FUSE HOIEI ..ottt e e e e e e e e e e enenes 2

FUuse HOIAEN ..ot



18 SECTION 11 - ELECTRICAL SYSTEM

S
TO STARTER
(/

)

ENGINE A
.’//
<72

16

= Wheel Horse

Figure 11-1 Electrical System



SECTION 11 - ELECTRICAL SYSTEM 19

PART

ITEM NUMBER DESCRIPTION Quantity
Figure 11-1

ELECTRICAL SYSTEM (CONT’D)
50 109494 BEZEI RH ..ot 1
51 109495 BEZEI LH ..ot 1
52 102881 HEAANGNT ...t 2
53 108130 GroUNA WIF ...ttt e e e e et 1
54 920155 Internal Tooth LOCk WaSher 5/16 ..........ccccoueueeeuiieiieeeeeeeeeeeeeeeeee oo 2
55 915112 NUE B/1B-18 .ot ee et e e e 1
56 109459 LOCK ettt ettt ettt r e er e 2
57 926671 ST BOIt e ettt 2
58 8830 Gl ettt ettt r et eee e 1
59 3023 ClIP /16 ettt ee e e e e e e e e X
519337 ClIP /B e ettt e e e e et X
60 910478 SCrEW = 4-40 X 1 1/4 ..ot e e 2
61 111332 Parking Brake & Clutch Pedal SWItCh .............c.oveuiiieieeeeeeeeeeee oo 2
62 915732 E.S. HEX NUL = 4-40 ..o, 2
67 59221-2099 Connector Body (part of itBM 2) ........oceeeuieuiiiieccee e 1
69 110741 Voltmeter (Includes 109650 Clamp & 5924 = 10-32 NUt) ........ccoevevemeveeeerererern 1
70 KW-10083 Voltage Regulator (Kawasaki = 21066-2004), 220-4, 222-5 ...........c.ccvecvveereeeennn.. 1
KW-10253 Voltage Regulator (Kawasaki = 21066-2056) 227-5 ...........cocceeevreeveerseerereeeenann 1
71 960155 WHIZIOCK BOIt 1/4-20 X 1/2 ....coiiiiirieiieie et -2
72 920263 SWILCHh SPACET ...ttt e, 1
73 112419 Special HEeX NUL ..ot 1
74 105490 ClaMD ettt ettt ettt e e 1
75 112364 Fuse Holder Mounting CliP .......coeiiinieitieceecee ettt e 1
76 112362 3 Contact Lock Type Connector (Part 0f 2) .........c...cveveeeeeeeeeeeeeeeereesererereeeeenonns 1
85 113118 9-Terminal CONNECION ........cccceiriiiriteee et ettt et e e e e e e e e 1
87 113463 GOUNA WG 7 1/2" ..ottt e et s s es e eee s 1



SECTION 11 - ELECTRICAL SYSTEM

20

SEE WIRING DIAGRAM
FOR TEST SWITCH WIRING

1182

W
é ®
é ®
@ 4
| |
% Wheel
Figure 11-2 Electrical System

TO TEST SWITCH




SECTION 11 - ELECTRICAL SYSTEM 21

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 11-2
ELECTRICAL SYSTEM - 227-5

1 111390 P.C Board (INCIUAES It8M 2) .......oiiiiiiiiiieieiecee et 1
2 111331 Indicator Lights ........cccccccvniiiiiiiiiiice e, s 4
3 111343 Lens and BUSNING ......cooueiriiiiiiieeceeee e e et 4
4 111353 TOGIE SWILCH ..ottt 1
5 113139 Indicator Lights Wiring Harness .........cccueiuieiiiiiieie e 1
8 112506 BraCKet .....oooiiiie et 1
12 920150 External Tooth LOCKWAShEr = 6 ......ccociuiiiuiciiicieie et 4
13 910762 Pan Hd Cross Recess Machine Screw = 6-32 X 3/8 ........c..cocoeveeeiveeeieseeseeseeeeenns 4
14 915960 Hex Maching NUt = 6-32 ........ccoiiiiiiiiecceeeeeeeee e e e 4
15 111374 Molex Connector (Part of if€M 5) .......ccueeiuiiiiicciieecii et san 1
18 111485 Terminal (Part of iEM 5) ..cooiuiiiiiie et e e s e e e e 2
21 111359 Hex Nut ... e et e et e e e r e e aaaaaeeeeaeserennnearaes 1
22 111360 LoCKING RING WASSET .....ccouiiiiiiiie e e e et a e e e e 1
23 111767 LOCKWASHIEE ...ttt ettt e e e e et e et e e e eeeeeaeanans 1
24 113119 9-Circuit RECEPIADIE ....oceiiieiii et 1
25 113123 SOCKEE ... et r e e eeea e 9
26 113164 NO. 6 RING TOIMINAL ...t ee e e e e e e e e eeen s 1



22 SECTION 13 - WHEELS AND TIRES

ANTI-RUST COMPOUND
Texaco code 1976 "L"
Light or equivalent,

on axles

LUBRICANT v

ALL TIRES +2 Multi-purpose lithium grease,
12 P.S.I. service at 25 hr. intervals

1324

Figure 13-1 Wheels and Tires



SECTION 13 - WHEELS AND TIRES - 23
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 13-1
WHEELS AND TIRES
1 104636 FE” RING ittt et e et et e et et e e e et eaaeens 2
2 109262 Special Washer - Hubcap .........ccccoevvvvveeeeeennnen.. et eee e e rtereeeet e rer e rer et araaan, 6
3 5210 Shim Washer .015 .......ccocoviviiiecec e, e e e e e s aa e enanes X
4 1278 Shim WASHET .050 ........oooiuiiiiiiitieiiie ettt e e e e e e e eeeeeeeeen s X
6 932026 Cotter Pin 5/32 X 1 1/4 ...ttt 2
7 109261 HUD €8P ettt et n 4
8 113395 Assy - Wheel & Tire Front 4-Speed ONlY ...........coeeeeiieiiiiecceceiceeee e 2
110706 Assy - Wheel & Tire Front 5-Speed ONlY ...........ccccocuevieeeeieeeeeeeeeeeeeeee e eeeeeene s 2
9 113394 Front Wheel 4-Speed ONY ..........coceoiiiiiiiiicicce ettt 1
110907 Front Wheel 5-Speed ONY .........cooiiiiiiiii ettt eeeeeenan 1
10 8188 Front Tire 13 X 5.00-6 - 4-Speed ONIY .......cccceeiviiiueiiieieceeceie e eeeeans 1
104307 Front Tire 13 X 6.50-6 - 5-Speed ONlY .........cccceouierieiieieiie e 1
11 100043 Front Tube - Service Only - 4-Speed ONY ........ccocceeviieciiceiecececee e 1
101779 Front Tube - Service Only - 5-Speed ONly ...........ccceeeuiiieeiiiiicieeeeeeeeeeeeeee e 1
12 110709 Assy - Wheel & Tire - Rear 4-Speed Only - 220-4 .........cccoeeouviiuieceeeeeeeeeeeeeeeeeeenn 2
110710 Assy - Wheel & Tire - Rear 5-Speed Only - 222-5 ........c.c.coooeeeiveeeeeeeeeeeeeeeeeeeeerenenn 2
111741 Assy - Wheel & Tire - Rear - 5-Speed Only - 227-5 ............ccocveeievieeieeieeeeeeeeeeen, 1
13 110711 Rear Wheel 4-Speed Only 220-4, 222-5 .............coouveeueeeieeieieeeeeieeee e eeeeeeeeee e 1
110817 Rear Wheel 5-Speed Only 227-5 ...........ccoooiieiuiiiieceeceee e eeeean 1
14 8191 Rear Tire 18 x 8.50-8 - 4-Speed Only 220-4 ............cccueeeirieciieieeeeeecee e eeeeee e 1
105451 Rear Tire 18 x 9.50-8 - 5-Speed Only 222-5...........c.ccceeeeueeeeieieeecieeeeeeeee e 1
108807 Rear Tire 20 x 10-10 - 5-Speed Only 227-5 ..........cccoueeeeereeerieieieeieeeeeeeee e 1
15 8462 Rear Tube - Service Only - 4-Speed ONlY .......c..cceeeuieeeiuiiiieieeceeeeeee e 1
100040 Rear Tube - Service Only - 5-Speed ONlY .........ccceeeueeeeeiiiiiieececeeeeee e 1
16 1120 SQKEY B/16 X 1 3/4 ...ttt 2
17 1278 Shim Washer L050 .........coiiiiiiiiiiicieecee ettt eee et esseeeeneeeeneeseneeneeeeeeeean X
18 5210 Shim Washer (015 ...ttt s e e et e e e eeeeeeee s X
19 5108 Valve Stem (TUDEIESS Tire) .....cccueevieeiieiiie ettt 1
20 100166 Flange Bushing ................ e ettt eee e e teeeeeeeeeerreaa— e rrrhbbba e eranraaas 2
21 1030 Grease Fitting 5-Speed ONIY ........ccueiiiiiieeiieeeecee et e e eeee s 1
109500 Grease Fitting 3-SPeed ONlY ........cccueiueeiieiieecieee ettt e e e 1



24

SECTION 14 - CLUTCHES AND PULLEYS

PHOTOS, SECTION18

ADJUSTMENT
1/16-1/8 in. from belt

1457

% Wheel Horse

Figure 14-1 Drive Belt and Pulleys




SECTION 14 - CLUTCHES AND PULLEYS 25

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 14-1
DRIVE BELT AND PULLEYS
1 114685 Pulley - Transmission 220/4 - 222/5 ..........cccouueiiiuieeiieeeeeeeeeeeeee e e e eeee s 1
114684 Pulley - Transmission 227-5 ..........cccccccccceveeennn. e et e e e e e 1
2 909540 Sq. Hd. Set Screw 5/16-18 x 1/2 Eslok ................ et 2
3 937225 Hi-PrO KBY = 9 - B/1B X B/4 oo et 1
.4 106563 Tube Spacer LT-1100 ONIY ......c.coiiiieiieiieiieiie ettt 1
P~ 109731 Tube Spacer LT-1600 ONIY ..........c.eiiiereiresnnriesseesesesesseeee s, 1
5 108408 Pulley - ENGINE 220-4 4 222-5 .. ....ocooiiiiieieeeeeeee et 1
112468 ENGINe PUIlEY 227-5 ... et 1
6 105453 SGKEY 144 X BI8 ..ot e s 1
7 908195 ESIOK BOIt 7/16-20 X 1 ..ottt e e e e e e e e 1
8 106564 Bearing Race 220-4 + 222-5 .......cccoiiiiiiiiiciiee e 1
112469 Bearing Race 227-5 ........ooiiiiiiei e 1
9 108427 Belt - TranSmiSSION DIV ..........uiiiiiiiciiiiiiiiie ettt ee e e e e aeenee s 1
10 107750 Special Washer 220-4 + 222-5 ........c.ccouiiiiiiuiiie e e e 1
920265 Special WasSher 227-5 .........ooiiiiiiiiiii et ettt e e e eee e e 1
11 106565 Assy - Pulley - MOWET DIV ....oooiiiiiiiiiiec ettt e 1
12 106769 NEEAIE BEANNG ....cuveriiiiiiiie ettt et e e e e e e e e e e e e 1
13 6663 Ol SN ...ttt 2
14 915112 ESIOK NUE 5/16-T8 ...ttt et e ee e e e e eeenne s 3
15 920008 WESHEE 5/16 ... e e 2
16 108397 BOIt GUIE ..ttt ettt e e e e e et e e e eeeae e 1
17 109041 BeIt GUIE ... ettt e e e eaeaann 1
18 920082 LOCKWASNET 516 ......eiiiiiiiiieice ettt ettt sttt e st ee e e 2



SECTION 14 - CLUTCHES AND PULLEYS

ADJUSTMENT PHOTOS - SECTION 18

17
25 A1

18 \ ADJUSTMENT
1/16-1/8 in. from belt

ADJUSTMENTS
3/8 in. Gap

.010 in. between
pad & pulley with
PTO engaged

1456

%' Wheel Horse

Figure 14-2 PTO Clutch



SECTION 14 - CLUTCHES AND PULLEYS 27

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 14-2
PTO CLUTCH

1 109179 PTO CIULCN LEVET ..ttt ettt e eee e e e e e e et ae e e aareeeeas 1
2 908016 BOlt 5/16-18 X 5/8 ......eeveeiiiiiiireiiiiieeeiee e, ettt reteeeeeeeere—reea——————eeeaaaa—a———— 2
3 915112 ESIOK NUE B/16-18 ..ottt e e rnee e e re b e 2
4 9038 LC Lo OSSR 1
5 108426 (S O 03101 (o7 4 T Voo PR R 1
6 932008 Cotter PN B/B2 X B/4 ...ttt e e e e a e e e e 1
7 1014 ST o] 1] o R PRSP 1
8 107818 Treaded Spacer - PTO CIULCN .....uuuiiiiiieee e 1
9 915235 JAM NUE 5/16 = 18 ..ottt e st e e er e e e sabe e s beesreseeesates 2
12 109842 Ball BEAMNG ..o 1
13 936032 Internal SNap RING 1 3/4 ..o 1
14 107747 Shaft - ClIUtCh HOUSING ...cuueiiiiieiiiiecire e s e 1
15 936125 External Snap RING 3/4 ..ot 2
16 109346 Clutch Brake BracCKet ........ccoooouuuiiuiiiiiiiee ettt reee e e e e e 1
17 106573 Spring - ClUtCh LT-1100 ONIY ....uuviuiiiiiiiiiriee e e e e e 1
17 109832 Spring - Clutch LT-1600 ONIY ....cccoeiiiiiiiiiiiiiiiiiiiiier e cee s eesseeeeeeeeeeee s e e e e eeneneeenens 1
18 107825 SNAP MNG = SPECIAI ....ueiiiiiiiie et e e e e e e e e 1
19 933198 SpPIrol Pin 7/32 X 718 ..ottt ereeeeetresrisennreerreaneaeaes 1
20 107748 SCIEW = CIULCH AGJUST «..vvvieieeeeeeeee et ettt enee e et eae et e e eeeeeeneaes 1
21 107772 Retaining RiNG ...oeeeiiii e e 1
22 900037 Carriage Bolt 5/16-18 X 3/4 .....ouuviiiiiiieiiiiiii et e e e e e s e neens 4
23 915112 (=151 o) QN U1 T 1 S = U 4
24 108459 Clutch Mounting Bracket LT-1100 ONlY .....ccoocciviiiiiiiniesicciieee s ccccrereesvne e e e e 1
24 108411 Clutch Mounting Bracket LT-1600 ONly ..........cccceiiiieiiiniiiinienensirer e esieee s eevnnees 1
25 920259 Special Washer .................. e eeeeeeeeeteeteeeeertettr—t—eereere—aaaaareeeeaeaeetaeeeaaeaeereerrns 1
26 7721 SPEEA NUL ..eeieiiiiiie i e e e e e e s e e e e e e s e s e e e s e eeeantbreeeaareeeaeeeanrrann 1
27 932016 COotter Pin 1/8 X 314 ...ttt e et e e e e s e e e s e e erar e e e e e e e seenaranns 1



SECTION 15 - SEAT AND DECALS

28

)
= Wheel Horse

Figure 15-1 Seat and Su

1572

spension



SECTION 15 - SEAT AND DECALS 29
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 15-1
SEAT AND SUSPENSION
1 105259 SEat 220-4, 222-5 .......ooiiiie e st ate st e snes 1
109986 Seat 227-5 ............... et eeeeeeeeett e aaaarra————— eeeerereeiereteeeeeeeieeeeaaeainrarerhaana————_ 1
2 908017 BOIt B5/16-18 X 3/4 ...t 4
3 112478 S€at PIVOL PIAte ....ocoiiiiiiiiiii ittt e e e 1
4 112745 [ B 1Yo =T - To] (- T 1
112744 RH PivOt BraCKet ........cooiiiiiiiiiiiiiiii ettt araens 1
6 908018 BOIt 5/16-18 X 7/8 ... e e e e aaraas 4
7 105503 BUSKRING ..ceeiii et eaare e 2
8 915662 E.S. NUES/B-18 ..ottt ettt e e e e e e 6
9 114267 ST o] 4T RO 1
10 106449 1 RN 1
11 932008 COtter Pin 3/32 X 3/4 ...ttt 1
12 114496 Spring 2204 ............ PPN 2
114497 SPFNG 222-5 & 227-5 ....oooeiiieiiie ettt et et st saraas 3
13 108889 =101 11] o =T O SRR 2
17 908019 BOIt 5/16 - 18 X T .ottt e e e e e e et e e e e e e s aearraaes 6
18 920008 WESHEr 5/168 SAE ...ttt et e e e e e e e e e e e e e e e e e e aeseeseenesas 6
22 110920 SAL SPIING ittt e e e e eate e era e e naares 2
24 920082 LOCKWASREE B/16 ...ooiiiiiiiiiiiiiicc et e e e s aesaeees 4
25 915112 NUE B/1B-18 ... e e ba e e st e e e e e e e e s nbee e e senrennaeeee s 4
26 109987 AIUSIEr RH ... 1
27 109989 £ o= o= S SO 4
28 910865 SCIEW B/1B-18 X B/4 ..ooeiieiciee ettt e e et e e e e snaees 4
29 109988 AUSTEE LH .ttt et e e e e e enaea e 1
30 110932 ] o= Lo TR 4
31 110998 Deluxe Seat ASSEMDIY ........uuiiiiiiiieiciiiee et 1



30

SECTION 15 - SEAT AND DECALS

/

OWNER'S 4
20 PACKAGE
[— /
yaa
/ v
J)
15 T 9

N Wheel Horse )

1573

% Wheel Horse

Figure 15-2 Decals, Miscellaneous



SECTION 15 - SEAT AND DECALS 31

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 15-2
DECALS, MISCELLANEOUS
1 114504 Decal - HOOd RH 220-4 ...........ouiiieiiee ettt et s sbee e e e X
114122 Decal - Hood RH 222-5 ............ccccoovcvivveeeece, ettt r e e e e e e et ara s X
114921 Decal - HOOd RH 227-5 ... ettt ee e cree s X
2 114503 Decal - HOod LH 220-4 ........oouviiiiie ittt e R X
114123 Decal - HOOd LH 222-5 .........cccoouviiirieeiiesieietiee et e X
114921 Decal - Hood LH 227-5 ..o X
3 114929 Decal - Rear HOOA 227-5 ..........cooiiiiiiiiiiiee e cciiiee ettt st snaaee e s 1
111194 Decal - Rear HoOd 220-4, 222-5 ...........ccccceiiiieieiie et eeree e s bee e 1
4 111509 Decal - Parking Brake ...........c.ceeiiiiiiiiiiiee et se et ee e e e ae e e 1
5 111960 Decal - PTO CIULCH .....coiiiiiiiii ettt e e e e e e et e s e be e e eeeeeas 1
9 114925 Decal - Rear Fender 227-5 .............c.oco i 1
110629 Decal - Rear Fender 220-4, 222-5 ..............ccoouvueueueueeeeeeeieeeeeeeeeeeseeseeeeeneeeeseees e 1
11 114926 Decal - Front HOOd 227-5 ........ccooiiiiiiiiiiiie e ceeee e eecee st s e e e 1
110626 Decal - FrONt 220-4, 222-5 .......ccouuuiiieiieeieeeeeee e eeteeeee e et s aa e e e e maeaereeeeeeennes 1
13 807175 New Tractor Loose Parts Package 220-4 ...........ccccccieeeceirnsineiieeeseieeesee e X
807174 New Tractor Loose Parts Package 222-5 ............ccccccvivceivieciciien e, X
807157 New Tractor Loose Parts Package 227-5 ..........ccocceeeeeeeeeieiiiiiieeee e X
14 111664 Decal - SWICH ..cooiiii e 1
15 111505 Decal - Dash 220-4, 222-5 .........cocoocciiiiiiei ettt 1
112832 Decal - Dash 227-5 ... et 1
19 112168 DeCal = Lift o e 1
20 111193 Decal - MAINTENANCE ........ceeiiiiiieeeieee e e e et e e e e e aae e e e esmeeeeeeeeeas 1
21 111926 Decal - EIECHC SYSIEM .....ocoiiiiiiiie ettt 1
24 112670 DeCal - DANGET ....coeeeieieee e e e e e rae e aaeee s 1
27 114296 Decal - Seat LIfter .......ovviiiii e 1
28 112403 Decal - VIN OVErIAY ........uuviiiiiiiieie ettt 1
112965 Decal - Shift 220-4 (Not illustrated) ........cc.coccuivieriieciiine e e, 1
114518 Decal - Shift 222-5 (Not illustrated) ........ccccourviriiiiiiinre e 1
111507 Decal - Shift 227-5 (Not illustrated) ...........cocceiriiiirccricecreeee e 1
111342 Decal - Europa (Not illustrated) ..........cccccuuuiiiiiiiiie e 2



32 SECTION 18 - SERVICE INFORMATION
TORQUE SPECIFICATIONS

SAE GRADE 1 or 2 SAE GRADE 5 SAE GRADE 6 or 7 SAE GRADE 8
BOLT HEAD MARKINGS BOLT
BODY SIZE Torque Torque Torque Torque
In. - Thread
Ft-Lb Nm Ft-Lb Nm Ft-Lb Nm Ft-Lb Nm
1/4-20 5 6.8 8 108 10 136 12 16.2
Manufacturer’'s marks may vary. -28 6 8.1 10 136 14 19.0
Three-line markings on heads
shown below, for example, indicate
SAE Grade 5. 5/16-18 1 150 17 230 19 25.8 24 325
-24 13 176 19 258 27 36.6
@ @ @ 3/8-16 18 244 31 420 34 4641 44 59.7
-24 20 271 35 475 49 66.4
“ 7H6-14 28 380 49 66,4 55 746 70 950
/] -
v 20 30 40.7 55 746 78 105.8
1/2-13 39 529 75 101.7 85 115.2 105 142.4
-20 4 556 85 115.2 120 162.7
SAE 1o0r2 SAE 5 9/16-12 51 69.1 110 1491 120 162.7 155 2101
-18 55 746 120 162.7 170 2305
5/8-11 83 1125 150 2033 167 2264 210 284.7
-18 95 1288 170 2305 240 3254
3/4-10 105 1424 270 366.1 280 3796 375 508.4
SAE 6 or 7 SAE S -16 115 1559 295 4000 420 569.4
7/18- 9 160 2169 395 535.5 440 596.6 605 820.3
-14 175 2373 435 589.8 675 915.2
1- 8 235 318.7 590 799.9 660 894.8 910 12338
-14 250 339.0 660 894.8 990 1342.2
FUEL LINE

50’ bulk fuel line ID .250 x OD 550 = 112570

FASTENERS

¢ All hex boits GRADE 5 minimum, GRADE 8 used as noted.
¢ All carriage bolts GRADE 1 unless otherwise noted.
* In place of ESLOK or E.S. nuts, use LOCTITE or lock washers with free running nuts.

PAINT

Red Enamel — 6 cans, order = 8-0311

Red Enamel — Quart can = 5340 (Non-aerosol)*

Beige Enamel — 6 cans, order = 8-0321

Black Enamel — 6 cans, order = 8-0334

Pewter Metallic Enamel — 6 cans, order = 8-0335

(Automotive Equivalent: 1971 Lincoln-Mercury Pewter Metallic)
White Enamel — 6 cans, order = 8-0336
Pewter Gray Enamel — 6 cans, order = 8-0337
(Automotive Equivalent: 1982 Lincoln Light Pewter)

Silver Metallic Enamel — 6 cans, order = 8-0338
Pewter Gray Enamel — Quart can = 5347 (Non aerosol)**

* Thinning — use automotive enamel reducer with zylol (slow drying time)
or toluol (fast drying time) — no mineral spirits
** Thin with zylol

18-1 R4 0986




Product information and specifications are shown herein as of the time of
printing. Wheel Horse Products, Inc. reserves the right to change product
specifications, designs and standard equipment without notice and without

incurring obligation.

Wheel Horse






